
Item 
Number

Quan Part Number Part Name

37 4 M8x20

38 12 M6x15

39 1 Servo Motor Pulley

40 1 Servo Motor

41 1 Set Screw, M8x15

42 1 Spindle cover Plate

43 1 Servo Belt Guard2

44 1 Belt

45 4 M4x10

46 1 Servo Motor Slide

47 1 Upper Z-axis Cover Plate - Rev2

48 1 Key,6x6x25

37

x4

40

42

46

38

x8

43

38

x4

47

39

41

44

48

45

x4

0

End Item System

1 of 1

Upper Head Assembly
Nomenclature

Phone (905) 258-0366

Pulsar
Sub System REV

Novakon.net DWG NO. SHEET

Property of:

DATENovakon
International Corp 25-Oct-2015


